DRUG THERAPY

ALASTAIR J. J. WOOD, M.D., Editor

INFLAMMATORY BOWEL DISEASE

STEPHEN B. HANAUER, M.D.

I N recent years there has been a series of advances in the treatment of inflammatory bowel disease (ulcerative colitis and Crohn's disease).¹⁻⁶ Notwithstanding these advances, our understanding of inflammatory bowel disease⁷ has been hindered by the lack of representative animal models, an absence of pathognomonic features, and inadequate therapeutic end points. Sensitive or specific serologic or genetic markers of inflammatory bowel disease have yet to be identified.⁷ At present, the diagnosis of ulcerative colitis and Crohn's disease and the differentiation between them are based on nonspecific clinical and histologic patterns that are often obscured by intercurrent infectious or iatrogenic events⁸ or altered by medication⁹ or surgery.

MEASUREMENT OF DISEASE ACTIVITY

The assessment of therapy in patients with inflammatory bowel disease is hampered by the absence of well-defined end points of disease activity.^{10,11} The critical factors for determining therapeutic options are the location, extent, and severity of the disease and its response to current or previous treatment. The extent of ulcerative colitis and the location of disease in patients with Crohn's disease have become relevant because of the availability of rectal, delayed-release, and controlled-release medications with topical (mucosal) activity that have maximal antiinflammatory effects in the intestine with minimal systemic activity or toxic effects.

Ulcerative Colitis

In patients with ulcerative colitis, the activity of the disease is assessed primarily on the basis of clinical features,^{10,11} most often with the criteria of Truelove and Witts (Table 1).¹² These criteria are clinically useful, although many patients have features that fall between those classified as mild and those classified as severe. Disease activity can also be assessed endoscopically.^{10,13,14} The histologic findings loosely parallel the endoscopic features.¹⁵

The primary end points of therapy should be the induction and maintenance of remission.¹¹ The definition of remission must account for the ability of the mucosa to heal, the variability of normal bowel patterns, and associated irritable-bowel symptoms.¹⁶ The gastrointestinal advisory panel of the Food and Drug Administra-

©1996, Massachusetts Medical Society.

tion has proposed that remission be defined as an "absence of inflammatory symptoms (rectal bleeding or diarrhea) in conjunction with evidence of mucosal healing (absence of ulceration, significant granularity or friability)."¹⁷ Maintenance therapy should prevent a recurrence of clinical or endoscopic signs of active disease. Less stringent evidence of improvement (e.g., a reduction in bowel movements, diarrheal stools, bleeding, or abdominal cramps, supported by endoscopic or histologic evidence of less severe activity) is more difficult to interpret.^{10,11}

Crohn's Disease

Assessing disease activity in patients with Crohn's disease is more difficult, because the clinical patterns and complications are more heterogeneous.^{10,11,14} Comparing predefined subgroups of patients is impractical in most clinical trials, because the number of strata would be so large that there would be few patients in each stratum.¹¹ Evaluation of disease activity on the basis of individual therapeutic goals (e.g., healing of a fistula, a reduction in diarrhea, or the relief of abdominal pain),^{11,14,18} although clinically useful, requires subjective interpretations by patient and physician. At present, disease activity is best quantified in clinical trials by using indexes of symptoms, signs, and inflammatory sequelae. The Crohn's Disease Activity Index, which consists of clinical variables correlated (by multiple regression analysis) with the physician's assessment of the patient's well-being (Table 2), has been repeatedly validated.^{10,14,19} The index is not useful in clinical practice, however, and has been criticized because of its subjectivity (e.g., assessing well-being rather than disease) and interobserver variability.¹⁰ Other methods of evaluating the severity of disease on the basis of clinical findings, the results of laboratory tests, endoscopic features, or quality of life have been developed, but none of these methods have superseded the Crohn's Disease Activity Index in clinical trials or for regulatory purposes.¹⁵⁻²⁵

It is more difficult to define remission in Crohn's disease than in ulcerative colitis,¹¹ because the correlation between clinical activity (or the score on the Crohn's Disease Activity Index) and endoscopic findings is poor.^{15,26} Hence, most investigators define clinical remission as an index score of less than 150.¹⁰

MEDICAL THERAPY

Corticosteroids

Corticosteroids were the first medications to be evaluated systematically in patients with inflammatory bowel disease.²⁷ In addition to their nonspecific effects on cellular and humoral immune function, corticosteroids inhibit the production and action of cytokines and inflammatory mediators,²⁸⁻³² enhance sodium and water absorption, and improve the sense of well-being.³³

When administered orally, parenterally, or rectally, corticosteroids (or corticotropin) are effective in patients with active ulcerative colitis or Crohn's disease.^{27,30,31,34,35} Whether the systemic actions of cortico-

From the University of Chicago Pritzker School of Medicine, Chicago. Address reprint requests to Dr. Hanauer at the University of Chicago Medical Center, 5841 S. Maryland Ave., Chicago, IL 60637.

steroids are more beneficial than their local (mucosal) actions is uncertain, and the question has become particularly important because of the advent of rapidly metabolized preparations that can be applied topically or delivered orally to distal sites in the digestive tract.36-38 Similarly, whether corticosteroids are more effective when given as divided oral doses or as intermittent or continuous intravenous infusions is not known.³⁸ In a trial involving patients with active ulcerative colitis, a daily dose of 40 or 60 mg of prednisone was superior to a daily dose of 20 mg.³⁹ Corticotropin continues to be favored by some clinicians.⁴⁰

Rectal administration of hydrocortisone and prednisolone is useful in treating distal colonic disease, but prolonged therapy induces Cushing's syndrome and adrenal suppression.^{28,31,41} Conjugation of prednisone or prednisolone with esters that minimize absorption (e.g., prednisolone metasulfobenzoate) and new steroid molecules with enhanced receptor-binding properties but more rapid presystemic metabolism (e.g., beclomethasone diproprionate, tixocortol pivalate, and budesonide)^{28,35} maximize the mucosal effects while minimizing systemic exposure. Budesonide has been formulated as an enema42 and is being investigated in oral controlled-release formulations delivered to the ileum or colon.^{5,6} The results of recent trials were favorable, but questions remain about the risk of systemic exposure to formulations with 10 percent of the bioavailability of cortisone but more than 100 times the receptorbinding affinity.5,6,37

The toxic effects of corticosteroids are related to the dose and duration of therapy. Complications of treatment in patients with inflammatory bowel disease^{28,31} include the masking (or induction) of intestinal perforation,^{43,44} osteonecrosis,⁴⁵ and metabolic bone disease,⁴⁶ as well as growth retardation in children.⁴⁷ Arthralgia associated with the withdrawal of corticosteroids must be distinguished from the extraintestinal manifestations of inflammatory bowel disease.²⁸ Corticosteroids have been used successfully throughout pregnancy in

Table 1. Criteria for Evaluating the Severity of Ulcerative Colitis.*

VARIABLE	Mild Disease	Severe Disease	Fulminant Disease
Stools (no./day)	<4	>6	>10
Blood in stool	Intermittent	Frequent	Continuous
Temperature (°C)	Normal	>37.5	>37.5
Pulse (beats/min)	Normal	>90	>90
Hemoglobin	Normal	<75% of normal value	Transfusion required
Erythrocyte sedimenta- tion rate (mm/hr)	≤30	>30	>30
Colonic features on radiography	—	Air, edematous wall, thumbprinting	Dilatation
Clinical signs	_	Abdominal tender- ness	Abdominal distention and ten- derness

*Based on the criteria of Truelove and Witts.12 Moderate disease includes features of both mild and severe disease

Table 2. Crohn's Disease Activity Index.*

Variable	Multiplication Factor
No. of liquid or soft stools (each day for seven days)	2
Abdominal pain (0, none; 1 or 2, intermediate; 3, severe)	5
General well-being (0, good; 1, 2, or 3, intermediate; 4, poor)	7
 No. of complications Arthralgia or arthritis Iritis or uveitis Erythema nodosum, pyoderma gangrenosum, or aphthous stomatitis Anal fissure, fistula, or abscess Other fistula Fever (>37.8°C) during previous week 	20
Use of opiates for diarrhea (0, no; 1, yes)	30
Abdominal mass (0, none; 2, question- able; 5, definite)	10
47 minus hematocrit (men), 42 minus hematocrit (women)	6
Percentage deviation above or below standard weight	1

*The score on the index is calculated by multiplying the numerical value for each variable by the multiplication factor shown and totaling the resulting values. A score below 150 indi-cates remission; a score above 450 indicates severe illness. Based on the index of Best et al.19

women,48 and alternate-day therapy may minimize growth impairment in children.47

Dependency on corticosteroids is often encountered in patients with inflammatory bowel disease.⁴⁹ In many cases, the dose of corticosteroids cannot be tapered without an increase in disease activity. However, the results of controlled trials offer little support for long-term treatment with low doses of corticosteroids to prevent a relapse of either ulcerative colitis or Crohn's disease.⁵⁰ Hence, corticosteroid therapy is indicated primarily for the short-term induction of a remission of inflammatory bowel disease and not as maintenance therapy (Tables 3 and 4).⁵¹⁻⁵³ Corticosteroid suppositories or enemas can be used as first-line therapy in patients with mild or moderately active ulcerative proctitis or left-sided colitis. In addition, rectal corticosteroids are useful as adjunctive therapy in patients with severe colitis who are receiving parenteral corticosteroids. Oral prednisone or prednisolone is indicated for moderate or severe ulcerative colitis or Crohn's disease but should be tapered once a clinical response has been achieved.

Parenteral corticosteroids are reserved for hospitalized patients with severe or fulminant disease; in 7 to 10 days, most patients will have a response to intravenous therapy with the equivalent of 40 to 60 mg of prednisone daily. When bowel movements have returned to normal and the patient is able to eat normally, oral prednisone (or prednisolone) is substituted and then tapered according to the clinical response. Patients in whom corticosteroids cannot be tapered and then discontinued, despite the administration of an ami-

The New England Journal of Medicine Downloaded from nejm.org at E-Library Insel on June 28, 2019. For personal use only. No other uses without permission

Copyright © 1996 Massachusetts Medical Society. All rights reserved.

Table 3.	Therapeutic	Options	for	Patients	
with Ulcerative Colitis.					

Distal colitis
Aminosalicylate (oral or rectal)*
Rectal corticosteroid [†]
Extensive colitis
Oral aminosalicylate
Severe disease
Distal colitis
Oral corticosteroid
Rectal corticosteroid†
Extensive colitis
Oral corticosteroid
Fulminant disease
Extensive colitis
Parenteral corticosteroid
Intravenous cyclosporine‡
Remission
Distal colitis
Aminosalicylate (oral or rectal)*
Oral azathioprine or mercaptopurine§
Extensive colitis
Oral aminosalicylate
Oral azothionring or margantonurings

bination with an oral aminosalicylate or an oral corticosteroid. ‡Cyclosporine is reserved for the treatment of patients who

do not have a response to intensive intravenous corticosteroid therapy.

\$Azathioprine or mercaptopurine is used in treating corticosteroid-dependent patients and those with refractory disease.

nosalicylate or immune modifier (see below), should be considered candidates for surgery.

Aminosalicylates

Sulfasalazine and 5-aminosalicylic acid (mesalamine) analogues are most commonly used to treat mild or moderately active ulcerative colitis^{35,51,52} and Crohn's disease^{34,53} and to maintain remission.^{50,54} Sulfasalazine, which consists of a sulfonamide antibiotic (sulfapyridine) linked by an azo-bond with an antiinflammatory salicylate (mesalamine), was developed for delivery to the synovial tissue in patients with arthritis. Studies in patients with arthritic symptoms and ulcerative colitis suggested that the drug ameliorated the colitis,⁵⁵ and these findings led to clinical trials that confirmed the usefulness of sulfasalazine in treating mild or moderately active ulcerative colitis²⁹ and maintaining remission.^{52,54} Sulfasalazine is not as effective as corticosteroids for inducing remission in patients with moderate or severe disease.^{51,52} Two trials compared sulfasalazine and corticosteroids in the treatment of Crohn's disease. In the National Cooperative Crohn's Disease Study, 604 patients received sulfasalazine (1 g per 15 kg of body weight per day, with a maximal dose of 5 g per day), prednisone (0.75 mg per kilogram per day), or placebo; sulfasalazine was found to be superior to placebo in patients with colonic disease (ileocolitis or colitis) but not in those with small-bowel disease.⁵⁶ In the European Cooperative Crohn's Disease Study, which compared sulfasalazine (3 g per day) with methylprednisolone (initially 48 mg per day with weekly tapering)

in 452 patients,⁴³ sulfasalazine was also effective in patients with colonic disease, but prednisolone resulted in greater short-term improvement. Low-dose sulfasalazine was not effective in maintaining clinical remission in either study.

Subsequent studies showed that sulfasalazine is poorly absorbed in the upper digestive tract and is split in the colon by bacteria into sulfapyridine and mesalamine.^{28,57,58} Sulfapyridine is absorbed from the colon, undergoes acetylation in the liver, and is excreted in urine. Mesalamine is poorly absorbed from the colon and is excreted in the feces after acetylation by colonic bacteria or within the colonic epithelium. The primary fecal metabolite, N-acetyl-5-aminosalicylic acid, is inactive because of limited epithelial uptake. We now know that the intestinal antiinflammatory activity of mesalamine is equivalent to that of sulfasalazine^{59,60} and that sulfapyridine functions primarily to deliver mesalamine to the colon but accounts for most of the side effects of sulfasalazine.28 These findings explain the different results in patients with colonic disease and those with small-bowel disease. In addition, since mesalamine is rapidly absorbed from the upper digestive tract^{28,57,58} but has little systemic activity, its proximal absorption must be minimized so that it is delivered to distal sites of intestinal inflammation.

Formulations of mesalamine have been developed to maximize its release at sites of inflammation while limiting its absorption.^{28,31,61-63} The drug has been stabilized with antioxidants for rectal administration. For oral administration, it has been formulated within acid-stable enteric delivery systems or conjugated with alternative carriers.^{28,57,58,61,62} In the United States, mesalamine is marketed in the form of suppositories and enemas for rectal administration and in oral formulations either with a resin coating that breaks down at a pH of 7 (the approximate pH of the distal ileum and

Table 4.	Therapeutic	Options	for	Patients		
with Crohn's Disease.						

Mild di Oral am Metroni	sease inosalicylate* dazole†
Modera	ite disease
Oral con Azathio	rticosteroid prine or mercaptopurine‡
Severe	disease
Parenter Intraven	ral corticosteroid ous cyclosporine§
Remissi	ion
Oral me	esalamine¶
Azathio	prine or mercaptopurine‡
Sulfasalazine is us	ed for colonic disease.
Alternative antibio	otics (e.g., ciprofloxacin) are commonly
These drugs are puts and for those w	rescribed for corticosteroid-dependent pa-

tients and for those with refractory disease or perianal fistulas. §Intravenous cyclosporine therapy is effective in patients with refractory fistulas or severe disease. The long-term benefits, however, have not been proved.

use

[¶]Mesalamine is effective in patients who have a response to oral aminosalicylate therapy, and it prevents postoperative recurrence of disease.

proximal colon) or as a controlled-release preparation encapsulated in ethylcellulose microgranules.⁶⁴⁻⁶⁶ Olsalazine, an aminosalicylic acid dimer, requires bacterial azo-reduction, like sulfasalazine, but releases two molecules of aminosalicylic acid into the colon.63 Formulations available in other countries include rectal foams and oral preparations with resin coatings or azo-bonded carriers.28,61 Commonly used doses and delivery formulations are listed in Table 5.

The antiinflammatory actions of aminosalicylates are not fully understood.57,58 Sulfasalazine was developed to provide antibacterial and antiinflammatory properties.55 Although it may have antibacterial properties not shared by mesalamine,^{57,58} the focus on salicylate has led to studies of the arachidonic acid cascade and of cvclooxygenase and lipoxygenase metabolites.⁷ After clinical trials had shown that cyclooxygenase inhibitors were not effective in the treatment of ulcerative colitis, interest shifted to the lipoxygenase pathway and the increased mucosal production of leukotriene B4 in active colitis.⁶⁷ Although lipoxygenase inhibition reduces the development of acute colitis in animals,^{57,67} potent lipoxygenase inhibitors were not effective in treating active ulcerative colitis and were less effective than aminosalicylates as maintenance therapy.⁵² A possible explanation is that aminosalicylates can inhibit the production of cyclooxygenase, thromboxane synthetase, platelet-activating-factor synthetase,⁶⁸ and interleukin-1 by macrophages and can decrease immunoglobulin production by plasma cells.^{57,58} Both sulfasalazine and mesalamine inhibit the production of reactive oxygen species and scavenge reactive oxygen metabolites.⁶⁹ Hence, most of the inflammatory cascades activated in inflammatory bowel disease are in some manner influenced by these agents.

Just as the efficacy of sulfasalazine is related to the dose, tolerance to the drug is dose-related and corresponds to genetically determined hepatic acetylation of sulfapyridine.^{28,31,61} Common side effects, which include headache, nausea, and fatigue, respond to a reduction in the dose. Hypersensitivity reactions to the sulfa moiety include rash, fever, hepatitis, pneumonitis, hemolytic anemia, and bone marrow suppression. Up to 80 percent of men have reversible decreases in the number and motility of sperm, but reproductive function in women is unaffected.^{28,31,61} Sulfasalazine impairs the absorption of folic acid, an effect that occasionally contributes to anemia and has led to the recommendation of folic acid supplementation.28

A primary advantage of the newer mesalamine derivatives over sulfasalazine is the improved tolerance.^{28,31,61} Up to 30 percent of patients taking 4 g of sulfasalazine daily have side effects, whereas in clinical trials patients taking up to 4.8 g of mesalamine had no more side effects than those taking placebo. This benefit of mesalamine must be weighed, however, against the considerably lower cost of sulfasalazine. Rare hypersensitivity reactions, including pneumonitis, pancreatitis, hepatitis, nephritis, and worsening of colitis, have been reported with mesalamine.^{28,31,61} Aminosalicvlates have been used in women during pregnancy and breastfeeding and in children without untoward effects.^{28,31,37,48}

Topical formulations of mesalamine are effective as first-line therapy for mild or moderately active disease and as maintenance therapy for distal ulcerative colitis (e.g., suppositories for proctitis and enemas for left-sided colitis).^{64,65} Mesalamine enemas are also effective in treating distal colitis that is unresponsive to oral aminosalicylates or corticosteroids.^{52,61,64} Oral aminosalicylates are effective in treating mild or moderately active ulcerative colitis⁵⁴ and Crohn's disease⁶⁶ and in maintaining remission in both diseases.⁵⁰ A dose-response relation is apparent with both active and maintenance therapy, although with maintenance treatment (at least for sulfasalazine), the usual dose is approximately 50

PREPARATION	Dose	FORMULATION	SITE OF DELIVERY	TREATMENT SCHEDULE*	
				ACTIVE THERAPY	MAINTENANCE THERAPY
Topical or rectal					
Mesalamine enema Mesalamine suppos- itory	1-4 g 500 mg or 1 g	60- or 100-ml suspension —	Left colon Rectum	1-4 g at bedtime500 mg two or three times a day	1 g at bedtime 500 mg at bedtime
Oral					
Azo-bond sulfasalazine Olsalazine Balsalazide	500 mg 250 mg 750 mg	Sulfapyridine carrier 5-aminosalicylate dimer Aminobenzoylalanine	Colon Colon Colon	4-6 g in divided doses —† 2-6 g (?)	2-4 g in divided doses 1.5-3 g in divided doses 2-6 g (?)
Mesalamine derivatives		carrier			
Delayed-release Asacol	400 mg	Eudragit-S (pH 7)	Distal ileum, colon	2.4-4.8 g in divided doses	800 mg-4.8 g in divided doses
Delayed-release Clav- ersal, Mesasal, or Salofalk	250 or 500 mg	Eudragit-L (pH 6)	Ileum, colon	1.5-3 g in divided doses	750 mg-1.5 g in divided doses
Sustained-release Pentasa	250 or 500 mg	Ethylcellulose microgranules	Stomach (?), colon	2-4 g in divided doses	1.5-3 g in divided doses

Table 5 Aminosalicylate Prenarations

*There are insufficient data to assess dose-response relations in active or maintenance therapy for ulcerative colitis or Crohn's disease. Dose ranges are based on data reported by Margolin et al.,²⁴ Allgayer,⁶¹ Sutherland,⁶⁴ Marshall and Irvine,⁶⁵ and Singleton et al.

The usefulness of olsalazine as active therapy is questionable.

percent of the dose used for active treatment. In patients who do not have a response to active therapy or have a relapse while receiving maintenance treatment, a daily dose of up to 4 to 6 g of sulfasalazine or 4 to 5 g of mesalamine may be effective. Oral and rectal formulations can be used together (Table 3).^{51,52}

Immunomodulatory Drugs

Azathioprine and Mercaptopurine

Immunomodulatory drugs are now accepted as appropriate for long-term treatment in some patients with Crohn's disease or ulcerative colitis.^{30,31,70} Despite early evidence of the efficacy of azathioprine in treating inflammatory bowel disease, there was a reluctance to use the drug in young patients because of the associated risk of lymphoma. However, both azathioprine and mercaptopurine have proven long-term benefits in patients with either ulcerative colitis or Crohn's disease.^{71,72} The addition of azathioprine or mercaptopurine to corticosteroids in patients with Crohn's disease allows tapering of the corticosteroids.^{18,73} Likewise, azathioprine prolongs remission in corticosteroid-dependent patients with ulcerative colitis.⁷⁴

Azathioprine is rapidly absorbed and converted to mercaptopurine in red cells. Subsequent hepatic conversion produces active metabolites that inhibit purine ribonucleotide and, hence, DNA synthesis.^{28,30} Mercaptopurine itself is also rapidly absorbed. The mechanism of action of these drugs in inflammatory bowel disease may involve the inhibition of lymphocyte function, primarily that of T cells.^{28,30} A decline in the activities of both natural killer cells and cytotoxic T cells is correlated with the clinical response, which requires three to six months of therapy.¹⁸ An antiinflammatory effect may also be involved.^{28,32} The usual doses are 2.0 to 2.5 mg of azathioprine per kilogram per day and 1.0 to 1.5 mg of mercaptopurine per kilogram per day.

Azathioprine and mercaptopurine are well tolerated.^{28,75} A troublesome complication of both drugs is pancreatitis, which occurs in 3 to 15 percent of patients. It typically develops after several weeks of therapy, resolves spontaneously after the drug has been discontinued, and rapidly recurs if the drug is given again.^{28,31,76} Both azathioprine and mercaptopurine cause bone marrow suppression, particularly neutropenia, which is doserelated, necessitating monitoring at least four times a year.77,78 Concern about the carcinogenic and teratogenic potential of these drugs has been allaved by the results of a recent case-control trial involving patients with inflammatory bowel disease.⁷⁹ The drugs have been used safely in children, as well as in adults, and there is increasing evidence of their safety during pregnancy.80

Azathioprine or mercaptopurine is used as long-term therapy in patients with ulcerative colitis who become dependent on corticosteroids or do not have a response to aminosalicylate or corticosteroid therapy (Tables 3 and 4).^{51,52} Similarly, patients with Crohn's disease in whom corticosteroids cannot be discontinued or who have persistent perianal disease or fistulas may benefit from long-term administration of azathioprine or mercaptopurine.^{30,31,53,71}

Cyclosporine

The slow onset of action of azathioprine and mercaptopurine in patients with inflammatory bowel disease has led to trials of more potent immunosuppressive drugs, such as cyclosporine.⁸¹ The primary indication for cyclosporine is acute, severe ulcerative colitis^{2,82} or refractory Crohn's disease.^{83,84} Continuous intravenous infusions have proved effective, whereas lower-dose oral regimens have not been consistently effective for either inducing or maintaining remission.^{3,85} The primary side effect of cyclosporine is renal dysfunction, manifested as a decrease in glomerular filtration, interstitial nephritis, or both.^{28,31} Other complications include neurotoxic effects and seizures (especially in patients with low serum cholesterol concentrations), immunosuppression, and opportunistic infections.⁸¹ Currently, cyclosporine is reserved for the treatment of severe, refractory disease when surgery is not appropriate or before other therapies have taken effect (Tables 3 and 4).81

Methotrexate

A recent North American trial demonstrated significant corticosteroid-sparing effects of weekly injections of methotrexate (25 mg per week).⁴ Additional studies are under way to determine whether lower doses are adequate for maintenance therapy. Because of the potential for bone marrow suppression and hepatic toxicity, blood counts and liver-enzyme concentrations must be monitored.^{28,86} Whether the risk of hepatic fibrosis is increased in patients with inflammatory bowel disease is uncertain. Pulmonary toxicity is a rare hypersensitivity reaction. Folic acid provides protection against the effects of toxic methotrexate.⁸⁷

Antibiotics

Although the enteric microflora provide an obvious target for therapy in patients with inflammatory bowel disease,88 no combination of antibiotics has been found to alter the long-term course of the disease. The modest antibacterial properties of sulfasalazine⁵⁷ led to trials of other antibiotics in ulcerative colitis, but the results were disappointing.⁸⁹ Preliminary reports of a benefit from tobramycin or metronidazole administered as maintenance therapy for ulcerative colitis have not been confirmed.⁵² Thus, antibiotic therapy for ulcerative colitis has been used on an empirical basis as a component of the intensive regimen of intravenous corticosteroids for patients with severe colitis.90,91 Antibiotics have evolved as primary therapy for pouchitis after colectomy and ileoanal anastomosis for ulcerative colitis.92

There is more evidence supporting a role for antibiotics in Crohn's disease. Metronidazole is effective in treating perianal disease in patients with Crohn's disease⁹³ and is as effective as sulfasalazine⁹⁴ and superior to placebo⁹⁵ as single therapy for patients with mild or moderately active disease. In addition, the administration of metronidazole immediately after bowel resection may delay anastomotic recurrence.⁹⁶ Since a relapse is likely after metronidazole has been discontinued, long-term therapy is required.⁹³ Prolonged treatment, however, carries the risk of peripheral neuropathy, especially in patients receiving more than 10 mg per kilogram per day.³¹ There are limited data supporting the empirical use of other antibiotics in patients with Crohn's disease, although they are often given in an attempt to minimize the exposure to corticosteroids.^{97,98} Recently, ciprofloxacin has gained favor, despite the absence of data from controlled trials.

NUTRITIONAL THERAPIES

Nutritional therapy for patients with inflammatory bowel disease has evolved with advances in the technology of enteral and parenteral nutritional support.^{99,100} The bases for dietary or nutritional therapies are the possibility that a dietary factor contributes to the initiation or perpetuation of mucosal inflammation⁷ and the demonstrated efficacy of nutritional support to patients with malnutrition, persistent malabsorption, and enteric protein loss. Although efforts to identify exacerbating dietary factors have failed, nutritional therapies may ameliorate inflammation while improving nutritional status.

Dietary intervention in patients with ulcerative colitis is aimed at reducing symptoms and providing adequate nutrition to compensate for reduced intake and increased colonic losses.^{55,99,100} Neither an elemental diet nor total parenteral nutrition decreases the inflammation associated with ulcerative colitis. The recognition that colonic epithelium derives a substantial proportion of its energy from luminal short-chain fatty acids has led to trials of mixed short-chain-fatty-acid or butyrate enemas, with variable results.¹⁰¹ Another approach is the use of omega-3 fatty acids to divert arachidonic acid metabolites away from leukotriene B4 to less inflammatory derivatives of the leukotriene C or D classes. Large doses of fish oil do reduce inflammation and allow a reduction in the dose of corticosteroids in patients with ulcerative colitis,^{102,103} but patients dislike the large doses and fishy breath.

In contrast to the results in patients with ulcerative colitis, elemental diets and total parenteral nutrition with bowel rest improve the symptoms, inflammatory sequelae, and nutritional status in patients with Crohn's disease.^{99,100} The benefits are similar to those of corticosteroid therapy but are short-lived. In North America these approaches are used as a substitute for corticosteroid therapy primarily in children or adolescents who need the nutritional intake to grow and mature sexually.⁴⁷ Whether liquid polymeric diets, which are less expensive and can be made more palatable, can be substituted for elemental diets continues to be debated.104 The rationale for elemental feedings includes the provision of excess glutamine, an energy source for small-bowel epithelium; reduced production of eicosanoid from fatty acids; and reduced antigenic or adjuvant responses to luminal bacteria and lipid fragments.^{99,100} Total parenteral nutrition is not superior to elemental diets in treating Crohn's disease and is indicated only for severely malnourished patients or those unable to tolerate elemental feedings.

SUPPORTIVE THERAPY

Many therapeutic options are directed at the physiologic sequelae of inflammation or surgical resection. ^{31,51,53} The irritable bowel syndrome often occurs with inflammatory bowel disease.¹⁶ Diarrhea and abdominal cramping can be treated with antidiarrheal or antispasmodic drugs, as long as the symptoms are mild and not accompanied by fever, abdominal tenderness, or evidence of obstruction or colonic dilatation. Likewise, patients with constipation may benefit from a bulk-type laxative. Resection of less than 100 cm of ileum often results in bile-salt malabsorption and diarrhea, which respond to low doses of cholestyramine. Patients receiving prolonged corticosteroid therapy should also receive calcium and vitamin D supplementation. Vitamin B₁₂, A, or D supplements may be required after ileal resection, and folic acid is recommended for patients receiving sulfasalazine.52,53

Narcotics should be avoided because of the potential for abuse in patients with chronic disease,¹⁰⁵ as well as the potential for inducing toxic megacolon. Nonsteroidal antiinflammatory drugs may exacerbate inflammatory bowel disease, because prostaglandin inhibition may increase the mucosal inflammation.¹⁰⁶

Since there are no predisposing psychological factors in patients with inflammatory bowel disease, routine use of addictive anxiolytic or sedative drugs should be avoided.¹⁰⁷ Occasionally, patients may benefit from antidepressant drugs for secondary depression or chronic pain.

FUTURE THERAPY

Alternative aminosalicylate formulations, such as 4-aminosalicylic acid,⁵⁸ and delivery systems (e.g., balsalazide and mesalamine foams), continue to be developed.^{58,61} The mechanisms of action of aminosalicylate that are under investigation include alterations in the profile of arachidonic acid derivatives, interactions with lymphocytes and immunoglobulin formation, intermediary metabolism of colonocytes (including the use of short-chain fatty acids), and antioxidant properties.

Future modifications of corticosteroids (e.g., budesonide) may increase their mucosal effects while minimizing the systemic impact.^{36,37} Alternative site-specific delivery systems are also being evaluated. The response of patients with ulcerative colitis or Crohn's disease to immune-modifying drugs has led to a search for alternative immunosuppressive approaches. These include lymphocyte apheresis,¹⁰⁸ the inhibition of specific lymphocyte populations (e.g., monoclonal antibodies against CD4 lymphocytes)¹⁰⁹ and proinflammatory cytokines (e.g., tumor necrosis factor α),¹¹⁰ and the use of antiinflammatory cytokines (interleukin-10 or interleukin-11) or mediators (interleukin-1–receptor antagonists).^{72,111} Additional immune modifiers that may have a role in the treatment of inflammatory bowel disease include interferon regulatory proteins and intravenous immunoglobulin.¹¹¹

CONCLUSIONS

The progressive, chronic course and sequelae of inflammatory bowel disease call for a long-term perspective on treatment and an approach that maximizes the mucosal antiinflammatory effects while minimizing the systemic impact. There has been a trend away from prolonged corticosteroid therapy because of the recognized long-term benefit of immune modulation with azathioprine or mercaptopurine. Exactly when patients should be treated with immune modifiers is a matter of controversy. The prevention or cure of ulcerative colitis and Crohn's disease awaits identification of the genetic factors responsible for the failure to down-regulate the mucosal immune response to a ubiquitous or pathogenic luminal constituent.

REFERENCES

- Pullan RD, Rhodes J, Ganesh S, et al. Transdermal nicotine for active ulcerative colitis. N Engl J Med 1994;330:811-5.
- Lichtiger S, Present DH, Kornbluth A, et al. Cyclosporine in severe ulcerative colitis refractory to steroid therapy. N Engl J Med 1994;330:1841-5.
- Feagan BG, McDonald JWD, Rochon J, et al. Low-dose cyclosporine for the treatment of Crohn's disease. N Engl J Med 1994;330:1846-51.
- Feagan BG, Rochon J, Fedorak RN, et al. Methotrexate for the treatment of Crohn's disease. N Engl J Med 1995;332:292-7.
- Greenberg GR, Feagan BG, Martin F, et al. Oral budesonide for active Crohn's disease. N Engl J Med 1994;331:836-41.
- Rutgeerts P, Löfberg R, Malchow H, et al. A comparison of budesonide with prednisolone for active Crohn's disease. N Engl J Med 1994;331:842-5.
- Podolsky DK. Inflammatory bowel disease. N Engl J Med 1991;325:928-37, 1008-16.
- Schumacher G, Sandstedt B, Kollberg B. A prospective study of first attacks of inflammatory bowel disease and infectious colitis: clinical findings and early diagnosis. Scand J Gastroenterol 1994;29:265-74.
- Dwarakanath AD, Nash J, Rhodes JM. "Conversion" from ulcerative colitis to Crohn's disease associated with corticosteroid treatment. Gut 1994; 35:1141-4.
- Hodgson HJF, Mazlam MZ. Assessment of drug therapy in inflammatory bowel disease. Aliment Pharmacol Ther 1991;5:555-84.
- Hanauer SB. Measurements of disease activity. In: Targan SR, Shanahan F, eds. Inflammatory bowel disease: from bench to bedside. Baltimore: Williams & Wilkins, 1994:429-44.
- Truelove SC, Witts LJ. Cortisone in ulcerative colitis: final report on a therapeutic trial. BMJ 1955;2:1041-8.
- Riley SAS, Mani V, Goodman MJ, Dutt S, Herd ME. Microscopic activity in ulcerative colitis: what does it mean? Gut 1991;32:174-8.
- Kjeldsen J, Schaffalitzky de Muckadell OB. Assessment of disease severity and activity in inflammatory bowel disease. Scand J Gastroenterol 1993;28:1-9.
- Gomes P, du Boulay C, Smith CL, Holdstock G. Relationship between disease activity indices and colonoscopic findings in patients with colonic inflammatory bowel disease. Gut 1986;27:92-5.
- Bayless TM, Harris ML. Inflammatory bowel disease and irritable bowel syndrome. Med Clin North Am 1990;74:21-8.
- Hanauer SB. Guidelines for the clinical evaluation of drugs for patients with inflammatory bowel disease. Fed Regist 1991;56:27, 519.
- Present DH, Korelitz BI, Wisch N, Glass JL, Sachar DB, Pasternack BS. Treatment of Crohn's disease with 6-mercaptopurine: a long-term, randomized, double-blind study. N Engl J Med 1981;302:981-7.
- Best WR, Becktel JM, Singleton JW, Kern F Jr. Development of a Crohn's disease activity index: National Cooperative Crohn's Disease Study. Gastroenterology 1976;70:439-44.
- Hyams JS, Ferry GD, Mandel FS, et al. Development and validation of a pediatric Crohn's disease activity index. J Pediatr Gastroenterol Nutr 1991;12:439-47.
- Beck IT. Laboratory assessment of inflammatory bowel disease. Dig Dis Sci 1987;32:Suppl 12:26S-41S.

- Brignola C, Campieri M, Bazzocchi G, Farruggia P, Tragnone A, Lanfranchi GA. A laboratory index for predicting relapse in asymptomatic patients with Crohn's disease. Gastroenterology 1986;91:1490-4.
- Mary JY, Modigliani R. Development and validation of an endoscopic index of the severity for Crohn's disease: a prospective multicentre study. Gut 1989;30:983-9.
- Irvine EJ. Usual therapy improves perianal Crohn's disease as measured by a new disease activity index. J Clin Gastroenterol 1995;20:27-32.
- Irvine EJ, Feagan B, Rochon J, et al. Quality of life: a valid and reliable measure of therapeutic efficacy in the treatment of inflammatory bowel disease. Gastroenterology 1994;106:287-96.
- Modigliani R, Mary JY, Simon JF, et al. Clinical, biological, and endoscopic picture of attacks of Crohn's disease: evolution on prednisolone. Gastroenterology 1990;98:811-8.
- Margolin ML, Krumholz MP, Fochios SE, Korelitz BI. Clinical trials in ulcerative colitis. II. Historical review. Am J Gastroenterol 1988;83:227-43.
- Hanauer SB, Meyers S, Sachar DB. The pharmacology of anti-inflammatory drugs in inflammatory bowel disease. In: Kirsner JB, Shorter RG, eds. Inflammatory bowel disease. 4th ed. Baltimore: Williams & Wilkins, 1995: 643-63.
- Boumpas DT, Chrousos GP, Wilder RL, Cupps TR, Balow JE. Glucocorticoid therapy for immune-mediated diseases: basic and clinical correlates. Ann Intern Med 1993;119:1198-208.
- Hawthorne AB, Hawkey CJ. Immunosuppressive drugs in inflammatory bowel disease: a review of their mechanisms of efficacy and place in therapy. Drugs 1989;38:267-88.
- 31. Hanauer SB, Stathopoulos G. Risk-benefit assessment of drugs used in the treatment of inflammatory bowel disease. Drug Saf 1991;6:192-219.
- MacDermott RP. Alterations in the mucosal immune system in ulcerative colitis and Crohn's disease. Med Clin North Am 1994;78:1207-31.
- Sternberg EM, Chrousos GP, Wilder RL, Gold PW. The stress response and the regulation of inflammatory disease. Ann Intern Med 1992;117: 854-66.
- Salomon P, Kornbluth A, Aisenberg J, Janowitz HD. How effective are current drugs for Crohn's disease? A meta-analysis. J Clin Gastroenterol 1992;14:211-5.
- Kornbluth AA, Salomon P, Sacks HS, Mitty R, Janowitz HD. Meta-analysis of the effectiveness of current drug therapy of ulcerative colitis. J Clin Gastroenterol 1993;16:215-8.
- Lofberg R. New steroids for inflammatory bowel disease. Inflammatory Bowel Dis 1995;1:135-41.
- Sachar DB. Budesonide for inflammatory bowel disease: is it a magic bullet? N Engl J Med 1994;331:873-4.
- Lennard-Jones JE. Toward optimal use of corticosteroids in ulcerative colitis and Crohn's disease. Gut 1983;24:177-81.
- Baron JH, Connell AM, Kanaghinis TG, Lennard-Jones JE, Jones FA. Outpatient treatment of ulcerative colitis: comparison between three doses of oral prednisone. BMJ 1962;2:441-3.
- Meyers S, Janowitz HD. Systemic corticosteroid therapy of ulcerative colitis. Gastroenterology 1985;89:1189-91.
- Mulder CJ, Tytgat GN. Topical corticosteroids in inflammatory bowel disease. Aliment Pharmacol Ther 1993;7:125-30.
- Danielsson A, Lofberg R, Persson T, et al. A steroid enema, budesonide, lacking systemic effects for the treatment of distal ulcerative colitis or proctitis. Scand J Gastroenterol 1992;27:9-12.
- Malchow H, Ewe K, Brandes JW, et al. European Cooperative Crohn's Disease Study (ECCDS): results of drug treatment. Gastroenterology 1984;86:249-66.
- Felder JB, Adler DJ, Korelitz BI. The safety of corticosteroid therapy in Crohn's disease with an abdominal mass. Am J Gastroenterol 1991;86: 1450-5.
- Freeman HJ, Kwan WCP. Non-corticosteroid-associated osteonecrosis of the femoral heads in two patients with inflammatory bowel disease. N Engl J Med 1993;329:1314-6.
- Pigot F, Roux C, Chaussade S, et al. Low bone mineral density in patients with inflammatory bowel disease. Dig Dis Sci 1992;37:1396-403.
- Kirschner BS. Ulcerative colitis and Crohn's disease in children: diagnosis and management. Gastroenterol Clin North Am 1995;24:99-117.
- Hanan IM. Inflammatory bowel disease in the pregnant woman. Compr Ther 1993;19:91-5.
- Munkholm P, Langholz E, Davidsen M, Binder V. Frequency of glucocorticoid resistance and dependency in Crohn's disease. Gut 1994;35:360-2.
- Sachar DB. Maintenance therapy in ulcerative colitis and Crohn's disease. J Clin Gastroenterol 1995;20:117-22.
- Hanauer SB. Medical therapy of ulcerative colitis. Lancet 1993;342:412-7.
 Idem. Medical therapy in ulcerative colitis. In: Kirsner JB, Shorter RG, eds. Inflammatory bowel disease. 4th ed. Baltimore: Williams & Wilkins, 1995:664-94
- Meyers S, Sachar DB. Medical therapy of Crohn's disease. In: Kirsner JB, Shorter RG, eds. Inflammatory bowel disease. 4th ed. Baltimore: Williams & Wilkins, 1995:695-714.

- Sutherland LR, May GR, Shaffer EA. Sulfasalazine revisited: a meta-analysis of 5-aminosalicylic acid in the treatment of ulcerative colitis. Ann Intern Med 1993;118:540-9.
- Svartz N. Sulfasalazine. II. Some notes on the discovery and development of salazopyrin. Am J Gastroenterol 1988;83:497-503.
- Summers RW, Switz DM, Sessions JT Jr, et al. National Cooperative Crohn's Disease Study: results of drug treatment. Gastroenterology 1979; 77:847-69.
- Gaginella TS, Walsh RE. Sulfasalazine: multiplicity of action. Dig Dis Sci 1992;37:801-12.
- Greenfield SM, Punchard NA, Teare JP, Thompson RPH. The mode of action of the aminosalicylates in inflammatory bowel disease. Aliment Pharmacol Ther 1993;7:369-83.
- Azad Khan AK, Piris J, Truelove SC. An experiment to determine the active therapeutic moiety of sulphasalazine. Lancet 1977;2:892-5.
- Klotz U, Maier K, Fischer C, Heinkel K. Therapeutic efficacy of sulfasalazine and its metabolites in patients with ulcerative colitis and Crohn's disease. N Engl J Med 1980;303:1499-502.
- Allgayer H. Sulfasalazine and 5-ASA compounds. Gastroenterol Clin North Am 1992;21:643-58.
- Rijk MCM, van Schaik A, van Tongeren JHM. Disposition of mesalazine from mesalazine-delivering drugs in patients with inflammatory bowel disease, with and without diarrhoea. Scand J Gastroenterol 1992;27:863-8.
- Wadworth AN, Fitton A. Olsalazine: a review of its pharmacodynamic and pharmacokinetic properties, and therapeutic potential in inflammatory bowel disease. Drugs 1991;41:647-64.
- Sutherland LR. Topical treatment of ulcerative colitis. Med Clin North Am 1990;74:119-31.
- Marshall JK, Irvine EJ. Rectal aminosalicylate therapy for distal ulcerative colitis: a meta-analysis. Aliment Pharmacol Ther 1995;9:293-300.
- Singleton JW, Hanauer SB, Gitnick GL, et al. Mesalamine capsules for the treatment of active Crohn's disease: results of a 16-week trial. Gastroenterology 1993;104:1293-1301.
- Lauritsen K, Laursen S, Bukhave K, Rask-Madsen J. Inflammatory intermediaries in inflammatory bowel disease. Int J Colorectal Dis 1989;4:75-90.
- Eliakim R, Rachmilewitz D. Potential mediators in inflammatory bowel disease. Gastroenterol Int 1992;5:48-56.
- Grisham MB. Oxidants and free radicals in inflammatory bowel disease. Lancet 1994;344:859-61.
- Choi PM, Targan SR. Immunomodulator therapy in inflammatory bowel disease. Dig Dis Sci 1994;39:1885-92.
- Pearson DC, May GR, Fick GH, Sutherland LR. Azathioprine and 6-mercaptopurine in Crohn's disease: a meta-analysis. Ann Intern Med 1995; 123:132-42.
- Cohen RD, Hanauer SB. Immunomodulatory agents and other medical therapies in inflammatory bowel disease. Curr Opin Gastroenterol 1995; 11:321-30.
- Ewe K, Press AG, Singe CC, et al. Azathioprine combined with prednisolone or monotherapy with prednisolone in active Crohn's disease. Gastroenterology 1993;105:367-72.
- 74. Hawthorne AB, Logan RFA, Hawkey CJ, et al. Randomised controlled trial of azathioprine withdrawal in ulcerative colitis. BMJ 1992;305:20-2.
- Present DH, Meltzer SJ, Krumholz MP, Wolke A, Korelitz BI. 6-Mercaptopurine in the management of inflammatory bowel disease: short- and long-term toxicity. Ann Intern Med 1989;111:641-9.
- Haber CJ, Meltzer SJ, Present DH, Korelitz BI. Nature and course of pancreatitis caused by 6-mercaptopurine in the treatment of inflammatory bowel disease. Gastroenterology 1986;91:982-6.
- Connell WR, Kamm MA, Ritchie JK, Lennard-Jones JE. Bone marrow toxicity caused by azathioprine in inflammatory bowel disease: 27 years of experience. Gut 1993;34:1081-5.
- Bernstein CN, Artinian L, Anton PA, Shanahan F. Low-dose 6-mercaptopurine in inflammatory bowel disease is associated with minimal hematologic toxicity. Dig Dis Sci 1994;39:1638-41.
- Connell WR, Kamm MA, Dickson M, Balkwill AM, Ritchie JK, Lennard-Jones JE. Long-term neoplasia risk after azathioprine treatment in inflammatory bowel disease. Lancet 1994;343:1249-52.
- Alstead EM, Ritchie JK, Lennard-Jones JE, Farthing MJG, Clark ML. Safety of azathioprine in pregnancy in inflammatory bowel disease. Gastroenterology 1990;99:443-6.
- Sandborn WJ. A critical review of cyclosporine therapy in inflammatory bowel disease. Inflammatory Bowel Dis 1995;1:48-63.
- Actis GC, Ottobrelli A, Pera A, et al. Continuously infused cyclosporine at low dose is sufficient to avoid emergency colectomy in acute attacks of ulcerative colitis without the need for high-dose steroids. J Clin Gastroenterol 1993;17:10-3.

- Hanauer SB, Smith MB. Rapid closure of Crohn's disease fistulas with continuous intravenous cyclosporin A. Am J Gastroenterol 1993;88:646-9
- Present DH, Lichtiger S. Efficacy of cyclosporine in treatment of fistula of Crohn's disease. Dig Dis Sci 1994;39:374-80.
- Brynskov J, Freund L, Rasmussen SN, et al. A placebo-controlled, doubleblind randomized trial of cyclosporine therapy in active chronic Crohn's disease. N Engl J Med 1989;321:845-50.
- Weinblatt BE. Methotrexate for chronic diseases in adults. N Engl J Med 1995;332:330-1.
- Morgan SL, Baggott JE, Vaughn WH, et al. Supplementation with folic acid during methotrexate therapy for rheumatoid arthritis: a double-blind, placebo-controlled trial. Ann Intern Med 1994;121:833-41.
- Sartor RB. Microbial factors in the pathogenesis of Crohn's disease, ulcerative colitis, and experimental inflammation. In: Kirsner JB, Shorter RG, eds. Inflammatory bowel disease. 4th ed. Baltimore: Williams & Wilkins, 1995:96-124.
- Chapman RW, Selby WS, Jewell DP. Controlled trial of intravenous metronidazole as an adjunct to corticosteroids in severe ulcerative colitis. Gut 1986;27:1210-2.
- Peppercorn MA. Are antibiotics useful in the management of nontoxic severe ulcerative colitis? J Clin Gastroenterol 1993;17:14-7.
- Jarnerot G, Rolny P, Sandberg-Gertzen H. Intensive intravenous treatment of ulcerative colitis. Gastroenterology 1985;89:1005-13.
- Sandborn WJ. Pouchitis following ileal pouch-anal anastomosis: definition, pathogenesis, and treatment. Gastroenterology 1994;107:1856-60.
- Brandt LJ, Bernstein LH, Boley SJ, Frank MS. Metronidazole therapy for perineal Crohn's disease: a follow-up study. Gastroenterology 1982;83: 383-7.
- Ursing B, Alm T, Barany F, et al. A comparative study of metronidazole and sulfasalazine for active Crohn's disease: the Cooperative Crohn's Disease Study in Sweden. II. Result. Gastroenterology 1982;83:550-62.
- Sutherland L, Singleton J, Sessions J, et al. Double blind, placebo-controlled trial of metronidazole in Crohn's disease. Gut 1991;32:1071-5.
- Rutgeerts P, Hiele M, Geboes K, et al. Controlled trial of metronidazole treatment for prevention of Crohn's recurrence after ileal resection. Gastroenterology 1995;108:1617-21.
- Spirt MJ. Antibiotics in inflammatory bowel disease: new choices for an old disease. Am J Gastroenterol 1994;89:974-8.
- Peppercorn MA. Is there a role for antibiotics as primary therapy in Crohn's ileitis? J Clin Gastroenterol 1993;17:235-7.
- Lewis JD, Fisher RL. Nutrition support in inflammatory bowel disease. Med Clin North Am 1994;78:1443-56.
- Jeejeebhoy KN. Nutritional aspects of inflammatory bowel disease. In: Kirsner JB, Shorter RG, eds. Inflammatory bowel disease. 4th ed. Baltimore: Williams & Wilkins, 1995:734-49.
- Scheppach W, Sommer H, Kirchner T, et al. Effect of butyrate enemas on the colonic mucosa in distal ulcerative colitis. Gastroenterology 1992;103: 51-6.
- Stenson WF, Cort D, Rodgers J, et al. Dietary supplementation with fish oil in ulcerative colitis. Ann Intern Med 1992;116:609-14.
- Hawthorne AB, Daneshmend TK, Hawkey CJ, et al. Treatment of ulcerative colitis with fish oil supplementation: a prospective 12 month randomised controlled trial. Gut 1992;33:922-8.
- Griffiths AM, Ohlsson A, Sherman PM, Sutherland LR. Meta-analysis of enteral nutrition as a primary treatment of active Crohn's disease. Gastroenterology 1995;108:1056-67.
- Kaplan MA, Korelitz BI. Narcotic dependence in inflammatory bowel disease. J Clin Gastroenterol 1988;10:275-8.
- Bjarnason I, Hayllar J, MacPherson A, Russell AS. Side effects of nonsteroidal anti-inflammatory drugs on the small and large intestine in humans. Gastroenterology 1993;104:1832-47.
- Ramchandani D, Schindler B, Katz J. Evolving concepts of psychopathology in inflammatory bowel disease: implications for treatment. Med Clin North Am 1994;78:1321-30.
- Lerebours E, Bussel A, Modigliani R, et al. Treatment of Crohn's disease by lymphocyte apheresis: a randomized controlled trial. Gastroenterology 1994;107:357-61.
- Emmrich J, Seyfarth M, Fleig WE, Emmrich F. Treatment of inflammatory bowel disease with anti-CD4 monoclonal antibody. Lancet 1991;1:570-1.
- 110. Derkx B, Taminiau J, Radema S, et al. Tumor-necrosis-factor antibody treatment in Crohn's disease. Lancet 1993;342:173-4.
- 111. Hanauer SB, Schulman MI. New therapeutic approaches. Gastroenterol Clin North Am 1995;24:523-40.